@D BREEROERAS | (SLELIEY

TexSolar A2 &
R TP RN
EVA Film
AERF RN EFFAHETER okl B

{Glass
EVA FILM

SolarCells //#/ /#/ |
EVA FILM
Backsheet




19764 4] =
2011*&:"&——};{1 ‘3\'“ E (3@?&}%@&”}2\)

2009-# B~ % Dunmore = ‘ - c— 1979 # = = it 1 iz
i 4 o S 1= 4. (EVA#.'3

2009 § 1 fiE & A iE

2008# EE Trcfa v v
B UAA RIFT ) pE

2008# 10"
=2 EVANCE & RiEE

" 2001 & = @ &
R EY

9 EX"
olar

Pl 2002# & 47 Rt & § 8



Fag A g,/ A #5k=38,7210 A 1/5 (201203315

| 4
N 50%
6-10 29%
19%
m10# 1} m6~10#
m1-5# mlsErT pEl mHl e~ E it
3 NENG

olar



WA & ¥ TexSolar (EVAR) 3 B f 42

* 2008.10R % ~ B T # I EXTEVARE A = # o

2008.1253~ ® UL #3Hi83E

2010.09% * i B ¥ - RULRB(F Fie i2)

2010.12% » {8 % - RTUVRE(E % & i)

2011.10 2 # % B M F L2 B 15 % X EVAW

T4 A s (1~ 28p)
1,500 K M2/month




X FE R R EVA E

> F o
1. #&/A 2PV Cell# %7 B FER > £ EPV Cell 5% %3# -
2. ARETIITI or HIH/F o B EPVE e B R A o

> &R

1. 3k

2. ¥l 2B TR LG B DRF R
3. @B MR @it Glass g

. Y/ 747 14 141\
/] /L] 11\

O E— ]| ]

My VA Film ————

EX"
olar



[ =25CHk

N«

-

BEEETE

Cure Torque(Cross-linking ratio)

Adhesive strength(with glass)

Thickness by AQL method

QC 1 42
[4zi6 1207% 3 #12-]

B e Rd AR

10,000 Classi# % %
EX"
olar


EVA膜 QC工程圖(100531修正終版).xls
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Test Report No.:61.410.10.001.01
Dated: 2010-04-30

3. Test results:
3.1 Gel content test data,

Table 2 - The samples were cured EVA sheets so no pyrolysis was needed, Minorsnic = 0g

No. | Gelcontent(%) |
£ | 94.3 |
2. 919
3. 915

Ave. 925:15% il

Remark: There is no standard about the determination of the gel content of crosslinked EVA based matefial
and furthermore no pass criteria for this test. Nevertheless, since we've been of working on this test, we
have results from 55% to 80% and most of them are ranging between 80% - 75%.
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(

#74cdl )CentiForce Instruments Labi#s 74l

HIEERE © GHTII#)CentiForce Instruments Lab FHIPVEFEAH - 10(E
PRFHEVA Film : TS 8105 HIEARE : TEC 61215
SOHENEAE ¢ 6E [OTR11041M1~M6 ] MEEER
AN TR E M1 M2 M3 M4 M5 Mé
S1  |10.1 Visual Inspection [ Hit&# ] Pass | Pass | Pass | Pass | Pass | Pass
S2 |10.15 Wet Leakage Current Test [RREFTHIE (1000 V)] Pass | Pass | Pass | Pass | Pass | Pass
10.2a Maximum P Determination at STC (Incoming Test
S3 | [ttty e B T (Incoming Test) Pass | Pass | Pass | Pass | Pass | Pass
S4  |10.10 UV Preconditioning Test [:5MEME# R ER ] Pass | Pass | Pass | Pass | Pass | Pass
S5 [10.1 Visual Inspection [ Hiig#] Pass | Pass | Pass | Pass | Pass | Pass
S6  [10.2b Maximum Power Determination at STC [ AMI=RATHIE STC] Pass | Pass | Pass | Pass | Pass | Pass
Module efficiency (%) 14.63| 1458 14.64 1459 1459 1459
10.2b Maximum Power Determination at STC M1 M2 M3 M4 M5 Mé
Original Max Power at STC (W) 241.54| 240.43| 241.78| 240.68| 241.44| 241.11
Maximum Power at STC (W)| 241.36| 240.61| 241.53| 240.78| 240.78| 240.78
Sequence Degradation of Power (%) -0.07| 0.00, -0.10f 0.00, -0.27| -0.14
1 2 3 4 5 6 7
Damp Heat Test (1000 hrs ) [2011.03.29~06.061 Pass | Pass | Pass | Pass | Pass | Pass | Pass
1 2 3 4 5 6 7 8 9
Humidity Freeze Test (HF ) [2011.03.11~04.19] Pass | Pass | Pass | Pass | Pass | Pass | Pass | Pass | Pass
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TEX YEAR INDUSTRIES INC (E333839)

3RD FL. 9 WU-CHUN 8 RD, WU-KU HSIANG, TAIPEI HSIEN 248 TW Materials

Grade Iradename Generic/Category iQ Link

Underwriters * ™ .
Lot for Plastics
Help FAQ's Contact Us
— File Number
category: |all plastic categories enter all or part of a company name:

2 companies were located containing "Tex Year" (dick on = file number to s2= the complete listing)

File Humber Company name
Photovoltaic
E333839 TEX YEAR INDUSTRIES INC Matatials
Component
E209485 TEX YEAR INDUSTRIES INC Plasiics

Page 19 NENG
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Our Reference 15046 ¥¥xx | x%x% Appendix No.
Constructional Data Form (CDF) for Photovoltaic (PV) Modules Page 8 of 9

List of Critical Components (add lines for multiple material sources; indicate applicable combination)

Manufacturer / Standard Certificates
- / . ;
Object Wadernark Type / model Technical data / ratings (iF applicable) | (i applicable)

Dongguan CSG Low-iron Tempered / /

Front cover Solar Glass Co., Glass Thickness =3.2mm+0.2mm
Ltd.
DUNMORE Europe | SP03381 IEC61730 50009913-

Rear cover GmbH Thickness =0.25 mm 3972-

TEX YEAR TS8105 / /

Encapsulation material Thickness = 0.48 mm

INDUSTRIES INC.

XIEJI ALUMINIUM | Aluminum profile 6063T | Thickness =45 mm / /

Frame parts
Thickness =35 mm
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DUNSOLAR

Tedlar® PVF 2111

#F

Adhesive

Polyester Core

Adhesive

Adhesion Promoting Film

DUNsOLAR TPE

Fluoro Layer

Polyester Core

Adhesive

Adhesion Promoting Film

DUNSOLAR FPE

Tedlar® PVF 2111

Adhesive

Polyester Core

Adhesive
Aluminium Foil

Adhesive
Adhesion Promoting Film

DUNsOLAR TAPE

0

N\ A\

Tedlar® PVF 2111

Adhesive

Polyester Core

Adhesive

Tedlar® PVF 2111

DUNSOLAR TPT

Polyester
Hydrolysis resistant & UV stabile

Adhesive

Polyester Core

Adhesive

Adhesion Promoting Film

DUNSOLAR +

Adhension Promoting Film

Adhesive
Polyester Core

Adhesive

Adhesion Promoting Film

DUNSOLAR EPE
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DUNSOLAR # = Damp Heatip|:# .2 &

Life time at 120 C. 100% r.h . (Damp Heat)

DUNSOLAR

phaln lengths of Polymgrs

‘53

0% 100 % 200 % 300 % 400 %
life time in %

+ 2 times longer life time of DUNMORE’s PPE in comparison to standard PET
+ 3 times longer life time of DUNMORE’s PPE+ in comparison to standard PET
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